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GUANGDONG BOSHUN BELTING CO., LTD.   

TWELVE RIDGE, YANGQIAO VILLAGE, BOLUO COUNTY, HUIZHOU CITY, GUANGDONG, CHINA      

 

Sample Description: PVC CONVEYOR BELT             

SGS Ref No.: 15945661        

Style/Item No.: /  

The above sample(s) was / were submitted and identified on behalf of the client. SGS is not responsible 

for the authenticity, integrity and results of the data and information and / or the validity of the conclusion 

arising therefrom. Results apply to the sample as received. 

****************** 

Test Requested:  

ISO 340:2013 Conveyor belts - Laboratory scale flammability characteristics - Requirements and test 

method.      

 

Test Results: -- See attached sheet -- 

 

Conclusion: According to the test results, the specimen without covers meets the requirements of  

ISO 340:2013.    

 
Test Period:  

Sample Receiving Date : APR.22, 2022 

Test Performing Date : APR.22, 2022 TO APR.27, 2022  

 

Signed for and on behalf of               
SGS-CSTC Standards Technical Services Co., Ltd. Anji Branch 

 

 

 

 

Allen Zou        
Approved Signatory      
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I. Test conducted 

This test was performed in accordance with ISO 340:2013 Conveyor belts - Laboratory scale flammability 

characteristics - Requirements and test method.   

II.  Sample details 

Sample description / Color PVC conveyor belt (provided by client) / Black  

Specimen size  Length: 200mm; Width: 25mm; Thickness: 1mm       

 

Conditioning:   

Before the test, the specimens shall be conditioned to constant mass at a temperature of (23 ± 2) °C and a 

relative humidity of (50 ± 5) % in accordance with ISO 18573.     

 

III. Test results 

Specimen without covers    

Items 
Longitudinal direction Transverse direction 

1 2 3 4 5 6 

Weather the specimen continues to 
flame after removal of the burner 

No No No No No No 

Afterflame time (s) 0 0 0 0 0 0 

Total duration of afterflame for each 
of the series of six tests (s) 

0 

Weather the flame re-appears   No No No No No No 

Duration of the re-flame (s) 0 0 0 0 0 0 

Requirements:  

1. Periods of afterflame (after removal of the burner) 

The sum of the periods of flame for each of the series of six tests shall be less than 45 s and no individual 

value shall be greater than 15 s. 

2. Non-reappearance of flame (after applying a current of air) 

The flame shall not re-appear. 

Statement: This declaration of conformity is only based on the result of this laboratory activity, the impact of 

the uncertainty of the results was not included.     

 

Remark: The test method is not in CMA accredited scope. The test report shall only be used for client 

internal reference.      

To be continued… 
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Photo Appendix: 

 
SGS authenticate the photo on original report only   

 
*** End of Report *** 
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